Z® NIPPOoNIa 422 130-1I1

SPARE PARTS CATALOGUE

version: 24.07




MODEL PHOTOS & COLOR

CODES
MIRO130-11I
BLUE RED GRAY WHITE
No Description P/N P/N P/N P/N Figure
PAINTED PARTS WITH STICKERS PL4 054 ZL4 NV4
1 PANEL,FRONT TI0122-17931-PL4 TI0122-17931-054 TI0122-17931-ZL4 TI0122-17931-NV4 TI0122-17931-454 F3-1
2 SKIRT,FRONT TI0122-17926-PL4 TI0122-17926-054 TI0122-17926-ZL4 TI0122-17926-NV4 TI0122-17926-454 F3-14
3 COVER,L.BODY TI0048-17801A-PL4 TI0048-17801A-054 TI0048-17801A-ZL4 TI0048-17801A-NV4 TI0048-17801A-454 F11-1
4 COVER,R.BODY TI0048-17811-PL4 TI0048-17811-054 TI0048-17811-ZL4 TI0048-17811-NV4 TI0048-17811-454 F11-2
5 COVER, HANDLEBAR FR. TI0122-17701-PL4 T10122-17701-054 TI0122-17701-ZL4 TI0122-17701-NV4 TI0122-17701-454 F1-5
6 BAR,L.GUARDING TI0048-17403-PL4 TI0048-17403-054 TI0048-17403-ZL4 TI0048-17403-NV4 TI0048-17403-454 F10-16
7 BAR,R.GUARDING TIO048-17404-PL4 TI0048-17404-054 TIO048-17404-Z1L4 TI0048-17404-N4 TI0048-17404-454 F10-17
PAINTED PARTS WITHOUT STICKERS PL 05 ZL NV 45
1 &TE:SQENTAL COVER, L. TI0002-10113-PL TI0002-10113-05 TI0002-10113-ZL TI0002-10113-NV TI0002-10113-45 F2-14
2 &TE:SQENTAL COVER, R. TI0002-10213-PL TI0002-10213-05 TI0002-10213-ZL TI0002-10213-NV TI0002-10213-45 F2-15
FENDER,FRONT TI0122-17009-PL TI0122-17009-05 TI0122-17009-ZL TI0122-17009-NV TI0122-17009-45 F4-16
CAP,RR.CENTER UPPER TI0048-17831-PL TI0048-17831-05 TI0048-17831-ZL TI0048-17831-NV TI0048-17831-45 F11-5

PLATE,BODY COVER LINK

TI0048-17832-PL

TI0048-17832-05

TI0048-17832-ZL

TI0048-17832-NV

TI0048-17832-45

F11-10




ENGINE PARTS

EO1 EO2 EO3
CYLINDER HEAD CYLINDER CAMSHAFT/VALVE COVER
1
./\ -
5 i 13¥6 /‘ ‘E‘:
oo\ ‘ \ -7 .
T 92 40 L 14
12 ¥\ |
\/ 5
3
12
v 4
EO4 EO5 EO6

DRIVE/DRIVEN PULLEY

ELECTRIC-STARTING SYSTEM

EO7

EO8

EO9

LEFT CRANKCASE/ STARTING SYSTEM

RIGHT CRANKCASE/ OIL PUMP



Engine!A116
Engine!A202
Engine!A245
Engine!A288
Engine!A493
Engine!A159
Engine!A331
Engine!A376
Engine!A23

ENGINE PARTS

E10 E1ll E12
LEFT CRANKCASE COVER RIGHT GRANKCASE COVER /FAN COVER TRANSMISSION SYSTEM
1
N
g M
22 UK
AR
22 —,
16
E13 E14
CARBURETOR INTAKE PIPE



Engine!A606
Engine!A692
Engine!A778
Engine!A821
Engine!A561

FRAME PARTS

FO1 FO2 FO3
HANDLE PIPE/HANDLE COVER SWITCH/CABLE FRONT PANEL
Qs
1o 5NN
. Ty
R @ —)—12
(\—8 4=\ 225 C;f"C>—14
f‘ 9—, =5 h’z’:‘s\iw 6
N\ / ~
* )// 10_(Q‘\ 1
'??~ @ _ *-L
F04 FO5 F06
COVERS FRONT FORK ASSY FRONT WHEEL
<
FO7 FO8 F09
REAR WHEEL SEAT FUEL TANK
2
I
I
- -~



Frame!A23
Frame!A111
Frame!A202
Frame!A331
Frame!A421
Frame!A508
Frame!A594
Frame!A684
Frame!A774

FRAME PARTS

F10 F11 F12
FLOOR PANEL BODY COVER STAND
1 T
ﬁ\ z%éb
el Do
1_/!' ? e §_3 9 ()
JLL ﬁ“‘ Bﬂ\‘\r\\)%ig
="
el
F13 F14 F15
AIR CLEANER EXHAUST MUFFLER REAR FENDER
'e"' "‘q,.
F16 F17 F18
FRAME BODY WIRE HARNESS TOOLS
#T N
e sl N\ -
e e
IS j
S )
\ N 0 /
'(v?" \/ -



Frame!A865
Frame!A956
Frame!A1046
Frame!A1132
Frame!A1218
Frame!A1304
Frame!A1390
Frame!A1477
Frame!A1565

FRAME PARTS

F19

STICKERS



Frame!A1609

E01 | CYLINDER HEAD [Miro 130
5 \/ 5
11 <%
R
5
\;% 10
12
8
No Part No. Description Q'ty Notes Frame No.

1 EB018-50007 VALVE CAP 2
2 EB018-50008 O-RING 45x3 2
3 NEI001-53025 BOLT, FLANGE, M6x110 2
4 ED001-03100 SPARK PLUG 1
5 EF001-50010 VALVE COTTER 4
6 EF001-50012 SEAL, VALVE STEM 2
7 EF001-50015 RETAINER, VALVE SPRING 2
8 EI995-50003 VALVE, EXHAUST 1
9 EI995-50002A VALVE, INTAKE 1
10 |EI995-50005 SPRING, VALVE OUTER 2
11 EF001-50004-0050 SPRING, VALVE INNER 2
12 |EG001-50018-0004 RETAINER, BOTTOM VALVE SPRING 2
13 EI030-50028 SHAFT,ROCKER ARM 2
14 |EG132-50031 PLUG,FILLING THREAD 1
15 |EG132-50032 O-RING 1
16 |NEJOO1-50300 ROCKER ARM COMP., INTAKE VALVE 1
17 EI082-50100C HEAD, CYLINDER 1
18 |EG081-50106 BOLT, STUD 1
19 EJ999-50017 NUT, CAP,M8 4
20 |NEIO01-50030 WASHER, 8x18x2 4
21 NEI001-50036 BOLT, STUD, M6x62.5 2

[E02 | CYLINDER [Miro 130




No Part No. Description Q'ty Notes Frame No.
1 |EG001-50020 BOLT, FLANGE, M6x20 2
2 |E1008-50033 PIN, DOWEL, 10x14 2
3 |E1082-51002B CHAIN, TIMING 1
4 |E1082-50700 CYLINDER COMP. 1
5 |EI064-51012 GASKET, TENSIONER 1
6 |EI064-51200 TENSIONER COMP. 1
7 |E1995-50011B GASKET, CYLINDER 1
8 |E1995-50400 GASKET, CYLINDER HEAD 1
9 |EI064-51006 GUIDE, CHAIN 1
EI082-50023 GUIDE, BOLT 1
EI082-50024 PLUNGER, SPRING 1
EI082-50026 SPRING, CAMSHAFT 1
EF001-50028 WASHER 1

EO3 CAMSHAFT/VALVE COVER IMiro 130
1
N — T
&
e .7 e/
10 "\ \/ P "




. : - /.
11 \ -~
No Part No. Description Q'ty Notes Frame No.
1 |EG143-50200-0051 CAMSHAFT COMP. 1
2 |EG001-50022 WASHER, 6.5 1
3 |EG001-53203 BREATHE TUBE CONNECTOR 1
4 |EG132-50023 O-RING, 69.2x2 1
5 |EG001-51010 CAP, CHAMBER 1
6 |EI030-50009A PLATE, CAMSHAFT PRESSURE 1
7 |EG132-50801A-0019 COVER, CYLINDER HEAD L. 1
8 |EG132-50802A CAP,CYLINDER HEAD L.COVER 1
9 |EG132-50803 BLOCK,RUBBER 1
10 |NEB003-50211 SPROCKET, TIMING CHAIN 1
11 |NEI001-57301-CP BOLT, FLANGE, M6x22, CP 1
12 |NEI001-57301 BOLT, FLANGE, M6x22 2
13 [NEI001-53026 BOLT, FLANGE, M6x12 1
EO4 CRANKSHAFT/ PISTON Miro 130




No Part No. Description Q'ty Notes Frame No.
1 |EI089-52100-0050 CRANK CONNECTING ROD COMP. 1
2 |E1998-522001-0053 PISTON RING SET 1
3 |EI064-52001B PISTON 1
4 |NEI001-52002 PIN, PISTON 1
5 |E1997-52003 CLIP, PISTON PIN 2
6 |NEI001-52006 NUT, FLANGE, M12x1.25 2
7 |NEI001-52007 WAHSER, 12x24x2 2
EQO5 DRIVE/DRIVEN PULLEY |Miro 130
4
No Part No. Description Q'ty Notes Frame No.
1 |EI116-58100 DRIVEN PULLEY COMP. 1
2 |E1089-58200 DRIVE PULLEY COMP. 1




3 NEI001-56002 BELT 1
4 NEI001-52006 NUT, FLANGE, M12x1.25 1
5 EI089-58201 WEIGHT ROLLER 6
6 NEI0O01-56614 SHOE, PADS, SET 1 supplied with No.1
E06 | ELECTRIC-STARTING SYSTEM [miro 130
No Part No. Description Q'ty Notes Frame No.
1 NEI001-60006 SHAFT, STARTING REDUCING GEAR 1
2 NEI001-60007 GEAR, STARTING REDUCING 1
3 NEI001-60008 WASHER, 22x31x2 1
4 EI041-60009 NUT,LOCKING, M22x1 1
5 NEI001-60100 CLUTCH COMP., STARTING 1
E07 | CYLINDER COVERS [miro 130




No Part No. Description Q'ty Notes Frame No.
1 EI082-66211 COVER A 1
EI082-66221 COVER B
NEI001-53040 SCREW, TAPPING, ST4.8x16 3
E08 | LEFT CRANKCASE/ STARTING SYSTEM [Miro130-11

,@Q

9

No Part No. Description Q'ty Notes Frame No.
EG132-53003B GASKET,CRANKCASE 1
EG132-53101G L.CRANKCASE 1




3 |EG132-53107A PIN,MAIN STAND SPRING HOOK 1
4 |EG132-53108 CONNECTING PLATE 1
5 |NEI001-53210 COVER,FR.CUSHION 1
6 |EG132-53120 BUSHING, SHAFT 1
7 |EG999-53008-0052 HOLE,OIL PEEP 1
8 |E1031-63002 SPRING,FILTER ELEMENT 1
9 [E1031-63003 GASKET 1
10 |EI031-63004 GASKET 1
11 |E1031-63100 FILTER ELEMENT 1
12 |EG132-63001 CAP,FINE FILTER 1
13 |EI064-51007 PLATE,CHAIN ADJUSTING 1
14 |EI082-50021 BOLT A,CYLINDER STUD 2
15 |EI089-57100 STARTING SHAFT 1
16 |NEB001-57004 WASHER, PLAIN 14x21x2 1
17 |NEB001-57005 RING,14 1
18 |EI008-50033 PIN,DOWEL,10x14 2
19 [NEI001-51014 BOLT,PULL ROD 1
20 |NEI001-51015 O-RING,15.2x1.5 1
21 |NEI001-53011 PIN,DOWEL,8x14 2
22 |NEI001-53012 BOLT,FLANGE,M6x16 2
23 |NEI001-53026 BOLT,FLANGE,M6x12 1
EO8 LEFT CRANKCASE/ STARTING SYSTEM Miro130-I1
No Part No. Description Q'ty Notes Frame No.
24 |EI997-53208 DRAIN BOLT M12 1
25 |EG001-53304 WASHER 1




26

NEI001-53212

O-RING,11.3x1.3

1
27 |NEI001-53230-0050 OIL SEAL,19.8x30x5 1
28 |NEI001-53602 BOLT,FLANGE,M8x12 2
29 |NEI001-53603 WASHER,ALUMINUM 2
30 |NEI001-53610 SEAL,OIL,20x30x6 1
31 |NEB001-57001 SPRING ,SPINDLE COMP.,KICK STARTER 1
32 |EI041-57200 IDLER SET,STARTING 1
33 |NEI001-53019 BOLT,FLANGE,M6x20 3
34 |NEI001-83100 MOTOR,STARTING 1
35 |w5900041 BEARING 6202 1
36  |W5900040 BEARING 6203 1
37 |ws5900073 BEARING 6204 1
38 |Nw5321037 BOLT,HEX FLANGE,M8x40 2
39 |Nw5321051 BOLT,FLANGE,M8x45 5
40 |E1997-83003 O-RING 24.4x3.2 1
41 |EG132-53009 BOLT,FLANGE,M8x55 2
42 |NEB001-57007 WASHER 10x18x0.5 1
43 |EG132-53012 BOLT, HEX FLANGE M8x65 1
44 |NEB001-57002 BUSH,KICK STARTER SPINDLE 1
45 |NEB001-57003 NILON BUSH 1
46 |EI041-58002 SEAT, STARTING 1

EO8 LEFT CRANKCASE/ STARTING SYSTEM Miro130-I1

No Part No. Description Q'ty Notes Frame No.
47 |EG132-53010A BRAKING CABLE CLIP 1
48 |NEI001-53026 BOLT, FLANGE M6x12 1




E09 | RIGHT CRANKCASE / OIL PUMP [Miro130-11
No Part No. Description Q'ty Notes Frame No.

1 EG001-53303 JOINT,OIL 1

2 NEI001-53210 COVER,FR.CUSHION 1

3 EG132-53120 BUSHING 1

4 EG132-53201A R.CRANKCASE 1

5 EI082-50022 BOLT B.CYLINDER STUD 2

6 EI995-53302 PLATE, LIMITED PRESSURE RELIEF VALVE 1

7 EI995-53303 SPRING, PRESSURE RELIEF VALVE 1

8 EI995-53304 VALVE, PRESSURE RELIEF 1

9 EI995-61100 PUMP SET,OIL 1

10 |W5313210 SCREW,CROSS HEAD,M6x30 2

11 |NEIO01-53026 BOLT,FLANGE,M6x12 2

12 |NEIO01-50038 NUT,FLANGE M6 1

13 |NEIO01-53012 BOLT,FLANGE,M6x16 1

14 |NEIO01-53022 BOLT,FLANGE,M6x50 2

15 |NEI001-61003 SPROCKET,OIL PUMP DRIVING 1

16 |EG132-61111 SEPARATOR, OIL 1

17 |NEIO01-61005 CHAIN,OIL PUMP 1
E10 | LEFT CRANKCASE COVER [ Miro130-11

o—6 e—6 g
6—e 6—e &6 i @ 9—14
6—e g_q 6—° 15— ¥




No Part No. Description Q'ty Notes Frame No.
1 |EG132-53004 GASKET,L.CRAKCASE COVER 1
2 |E1101-53301-FM L.CASE COVER 1
3 |E1089-53305 COVER A 1
4 |EI089-53307 COVER B 1
5 |El064-53310 BREATHE TUBE COMP. 1
6 |ws313106 SCREW,M5x10 10
7 |NEI001-50022 BOLT,FLANGE,M6x25 2
8 |NEI001-53011 PIN, DOWEL,8x14 2
9 |NEI001-53020 BOLT,FLANGE,M6x40 8
10 |TI0066-60100 KICK STARTER ARM 1
11  |EI089-53306 GASKET,COVER A 1
12 [T10074-05050 CLIP 1
13 |T10065-02011 CLIP,BRAKINGCABLE 1
14 |TG0003-24002 SEAT,DAMPER 1
15 |NEI001-66001 BOLT,FLANGE,M6x18 1
16 |TG0003-24001 DAMPER 1
E11l RIGHT GRANKCASE COVER /FAN COVER Miro130-I1




No Part No. Description Q'ty Notes Frame No.
1 |NEI001-50022 BOLT,FLANGE,M6x25 2
2 |EG132-53005B GASKET,R.CRANKCASE 1
3 |EG132-53008 BOLT,FLANGE,M6x125 1
4 |EG132-53411B COVER,R.CRANKCASE 1
5 |EI041-66100 COOLING FAN SET 1
6 |EG132-66231 COVER,COOLING FAN 1
7 |El064-84 GENERATOR 1
8 |EG999-53008-0052 WINDOWS,PEEP 1
9 |EI041-53415 PIECES,WIRE 1
10 |NEI001-53018 BOLT,HEX ALL THREAD M5x12 1
11 |E1995-53016 BOLT,FLANGE,M6x120 1
12 |E1995-53502 FIXING SLEEVE 1
13 |E1995-53504 SWITCH,OIL PRESSURE 1
14 |TGA001-05004 WASHER,CUPRUM,10x1.5 1
15 |NEB001-53012 BOLT,FLANGE,M6x45 1
16 |NEI001-50022 BOLT,FLANGE,M6x25 2
17 |NEI001-53011 PIN,DOWEL,8x14 2
18 |NEI001-53017 CLIP,GENERATOR WIRE 1
19 |NW5321003 BOLT,HEX ALL THREAD 2
20 |TI0074-05060 cLp 1

E11l RIGHT GRANKCASE COVER /FAN COVER Miro130-I1

20
< 28
| | 19




No Part No. Description Q'ty Notes Frame No.
21 |NEI001-53025 BOLT,FLANGE,M6x110 7
22 |NEI001-53040 SCREW,TAPPING,ST4.8x16 2
23 |NEI001-53230 OIL SEAL,19.8x30x5 1
24 |E1998-53504 SPRING,OIL SCREEN 1
25 |EF001-500091 DRAIN BOLT 1
26 |EF001-50019 O-RING 1
27 |E1997-53003A OIL SCREEN 1
28 |NEI001-66001 FLANGE BOLT M6x18 4
E12 TRANSMISSION SYSTEM |Miro 130




ERLw )

No Part No. Description Q'ty Notes Frame No.
1 |EF001-53204 BREATH TUBE JOINT 1
2 |EG132-53006B GEARBOX GASKET 1
3 |EG132-53501A GEARBOX COVER 1
4 |EG132-53502 BRAKING ROCKER ARM 1
5 |EG132-53503 BRAKING CABLE CLIP 1
6 |EG132-53504 PAN BOLT M6x40 1
7 |EG132-53506 BRAKING DRUM FIXING PIN 1
8 |EG132-53505 BRAKING ROCKER ARM SHAFT 1
9 |EG132-55403 FINAL SHAFT COMP. 1
10 |NEI001-55101 TRANSMISSION MAIN SHAFT 1
11 |NEB001-53015 PIN, DOWEL,10x14 2
12 |NEI001-55300 TRANSMISSION COUNTER SHAFT SET 1
13 |NEI001-55402 FINAL GEAR T40 1
14 |NEI001-53041 LOCKING NUT M8 1
15 |NEI001-53211 BOLT,PAN HEAD 1
16 |NEI001-53212 O-RING, 11.3x1.3 2
17 |NEI001-53242 O-RING, 7.5x1.5 1
18 |NEI001-53250 OIL SEAL, 27x42x7 1
19 |W5900043 BEARING 6002 1
20 |ws5900042 BEARING 6004LLU 1

E12 TRANSMISSION SYSTEM Miro 130




13

No |Part No. Description Q'ty Notes Frame No.
21 |ws900074 BEARING 6301 1
22 |TG0003-05005 GEARBOX BREATH TUBE 1
E13 | CARBURETOR |Miro 130
1
No Part No. Description Q'ty Notes Frame No.
1 [m0075-58 CARBURETOR
E14 | INTAKE PIPE [ Miro 130




No Part No. Description Q'ty Notes Frame No.
1 |NEI001-50025 INSULATED GASKET 1
2 |NEI001-50038 NUT, FLANGE, M6 2
3 |TG0003-05001 INTAKE PIPE INSULATED GASKET 1
4 INTAKE PIPE SET 1

T10048-05300B




FO1

HANDLE PIPE/HANDLE COVER

[Miro130-111

No Part No. Description Q'ty Notes Frame No.
1 |T10122-11100-0229 HANDLEBAR COMP. 1
2 |vGA001-01114 NUT,STRG STEM LOCK,M10x1.25 1
3 |vGA001-01005 COLLAR FIXING 1
4 |VGA001-01115 BOLT,FLANGE M10x50 1
5 |T10122-17701-** COVER, HANDLEBAR FR. 1
6 |110122-17711A-0050 COVER, HANDLEBAR RR. 1
7 |GDA001-174800 SCREW,PLUS M6x20 2
8 |Nws311318 SCREW,TAPPING, ST4.8x16 2
9 |TG0003-17905 CLIP,SPRING 2
10 |NW5311310 SCREW,TAPPING, ST4.2x12 4
11 |T10136-87000A INSTRUMENT 1
12 |TG0003-17905 CLIP,SPRING 3
13 |NwW5311314 SCREW,TAPPING, ST4.2x16 3
14 |VHC046-74001-0090 SWITCH,DIMMER 1
15 |VHC046-74002-0090 SWITCH,TURNING 1
16 |VHC046-74003A-0038 HORN BUTTON 1
17 |VHC046-74004-0090 SWITCH,LIGHTING 1
18 |VHC046-74005A-0038 STARTING BUTTON 1
19 [T110122-71150-0050 LIGHT,FR.L.TURNING 1
20 |T10122-71170-0050 LIGHT,FR.R.TURNING 1
21 |Nws311311 SCREW,TAPPING, ST4.2x12 6

1

N
N

TI0103-17712

RUBBER,SWITCH




[ 23 [m10281-74007A SWITCH ON/OFF 1 |
F02 | SWITCH/CABLE [Miro130-111
—A13
15—
e
& 2
—8 (> 14
<* 1 ’1
' <p—
5 -
<®—5
No Part No. Description Q'ty Notes Frame No.
1 |T10065-11700 LEVER COMP.,BRAKING L. 1
2 [NEl001-57301 BOLT,FLANGE 6x22 1
3 [vHc997-11400 SEAT,THROTTLE GRIP 1
4 |mi0122-19500-2350 BRAKE,FRONT 1
5 [Nws321056 BOLT,FLANGE M10x1.25x30 2
6 |vGB001-112011-0060 RUBBER,L.HANDLBAR 1
7 |vGB001-112501-0060 TWISTABLE GRIP COMP. 1
8  [T10058-12500-0060 CABLE,THROTTLE 1
9 [T10048-12800-0060 CABLE,SPEEDOMETER 1
10 |T10065-12200-0060 CABLE,RR. BRAKING 1
11 |T10048-12201 SPRING,RR. BRAKING 1
12 |T10002-10112B MIRROR, L. 1
13 |110002-102128 MIRROR, R. 1
14 |T10002-10113-** ORNAMENTAL COVER, L. MIRROR 1
15 |T10002-10213-** ORNAMENTAL COVER, R. MIRROR 1
FO3 | FRONT PANEL Miro130-lll

24




No Part No. Description Q'ty Notes Frame No.

1 |TI0122-17931-** PANEL,FRONT 1

2 |TG0003-17905 CLIP,SPRING 2

3 |Nws311314 SCREW,TAPPING, ST4.2x16 2

4 [T10122-17933 VENTILATION GRILLE,FRONT PANEL 1

5 |NwW5311309 SCREW,TAPPING, ST4.2x10 3

6 |T10122-17923 VENTILATION GRILLE 1

7 |Nws311311 SCREW,TAPPING, ST4.2x12 6

8 |TI0122-17927 FRONT BOTTOM COVER 1

9 |Nws311311 SCREW,TAPPING, ST4.2x12 2

10 |TI0122-720008 HEADLIGHT 1 LED
10,1 |TG0003-72200 LED BULB

11 |Nw5311318 SCREW,TAPPING, ST4.8x16 6

12 |[Nw5311314 SCREW,TAPPING, ST4.2x16 2

13 |210016-02006 RING,FRAME BODY RUBBER 1

14 |TI0122-17926-** SKIRT,FRONT 1

15 |GDA001-173300 RUBBER,SHOCK ABSORBER 2

16 |zH0020-01070 COLLAR,FRONT FENDER 2

17 |NW5321008 BOLT, HEX FLANGE M6x20 2

18 [TI0122-17925 FENDER,FR.INNER 1

19 |TG0003-17905 CLIP,SPRING 6

20 |Nws5311311 SCREW,TAPPING, ST4.2x12 6

FO3 FRONT PANEL Miro130-I11
- 24

i ] /




No Part No. Description Q'ty Notes Frame No.
21 |NW5321006 BOLT, HEX FLANGE M6x16
22 |TI0122-17928 SMALL COVER,FENDER,FR.INNER
23 |Nw5311306 SCREW,TAPPING, ST3.9x12
24 |TNO003-98 USB SOCKET PLUG for the old version
25 NIPPONIA emblem, front panel
FO4 COVERS Miro130-lll




- 6—~ ¥ =
-
No Part No. Description Q'ty Notes Frame No.
with hole and plug due
1 |TI0122-17301B TOOLBOX v2 1
to USB socket.

2 |Nws311306 TAPPING SCREW ST3.9x12 2
3 [Nws311314 TAPPING SCREW ST4.2x16 10
4 [10122-17311 LINING A,POCKET LID 1
5 [T10122-17312 LINING B,POCKET LID 1
6 [Nw5311318 TAPPING SCREW ST4.8x16 8
7 [TG0003-17304 HELMET HOOK 1
8 |TG0003-02099 BUSH 1
9 |Nw5321008 BOLT, HEX FLANGE M6x20 1
10 |TG0003-17305A CAP,VIN 1
11 |T110122-17932 FRONT PANEL BOARD 1
12 |NW5311309 TAPPING SCREW ST4.2x10 4

FO5 | FRONT FORK ASSY [Miro130-111

b—=
@—15
S—7
S>—9

No Part No. Description Frame No.
1 |TI0122-14-02 1
TI0122-14100 STEM COMP.,STRG 1
TI0122-14300-02 FORK ASSY.,L. FR. 1




4 |T110122-14400-02 FORK ASSY.R. FR. 1
5 |Nw5321060 BOLT, HEX FLANGE M10x1.25x45 4
6 |NTIP001-14205 NUT,STRG STEM LOCK 1
7 |NTIP001-14203 DUST SEAL,STRG 1
8 |NTIPO01-14210 BALL COMP. STEEL 1
9 |NTIP001-14201 RACE,STRG TOP CONE 1
9 |NTIP001-14202 RACE,STRG BOTTOM CONE 1
10 |NTIP001-14220 BALL,STEEL 1
10 |NTIP001-14204 WASHER,STRG HEAD DUST 1
11 |TIP001-14009 WASHER 1
12 |TIP001-14008 WASHER 1
13 |TG0013-14150 WASHER 1
15 |VGA001-011102-0060 SCREW 6x16 4
16 |T10122-17009-** FENDER,FRONT 1
17 |NW5321006 BOLT, HEX FLANGE M6x16 1
18 |710103-03010 CLIP,PIPE,BRAKING 1
19 |NW5321010 BOLT, HEX FLANGE M6x25 1
F06 FRONT WHEEL Miro130-lll
\@
bl
No |Part No. Description Q'ty Notes Frame No.

T10103-18200 TIRE,VACUUM 1

TG0003-18100-0253 RIM COMP.,FR. 1

TG0003-18010 BUSHING COMP.,FR. AXLE 1




4 |vBK002-28003 AXLE,RR. 1
5 |NTINOO1-18300-02 SPEEDOMETER SET 1
6 |NTIP001-18204 VALVE,RIM AIR 1
7 |Nw5331205 NUT,LOCKING M12x1.25 1
8 |NTIN001-18501A-23 DISK,FR.BRAKING 1
9 |TIN001-18502 BOLT, BRAKING DISK 3
FO7 REAR WHEEL |Mir0130-lll
2
‘|1
<
No Part No. Description Q'ty Notes Frame No.
1 |TG0003-28100-0253 RIM COMP.,REAR 1
2 |T10103-28200 TIRE,VACUUM 1
2 |NTIP001-18204 VALVE,RIM AIR 1
3 [Nws331207 NUT,STRG STEM LOCK 1
4 [110017-27100-0051 SHOE SET, BRAKING 1
5 |TG0003-30-2331 CUSHION,REAR 1
6 [NW5321059 BOLT, HEX FLANGE M10x40 2
[Fos | SEAT [Mmiro130-111
g—12
1 R N
3 —;\
| %r




No Part No. Description Q'ty Notes Frame No.
1 |T10057-33-0051 SEAT,DOUBLE 1
2 |TG0003-33001 SHAFT,CONNECTTING 1
3 |TG0003-33002 HINGE,SEAT 1
4 |ws336502 NUT M6 2
5 |110125-17501 MET-IN BOX COMP. 1
6 |TG0003-17905 CLIP,SPRING 1
7 |vGB001-01116 BOLT, FLANGE M6x16 4
8 |TG0003-74800A SWITCH,ANTITHEFT 1
9 |T10048-17502 COVER,MET-IN BOX INNER 1
10 |Nw5311311 SCREW,TAPPING,ST4.2x12 1
11 |T10065-04400-16 CARRIER,REAR 1
12 |w5312144 SCREW,FLANGE M8x30 2
13 |W5326070 BOLT,FLANGE M8x20 2
14 |TG0003-02100 HOLDER SET,SEAT LOCK 1
15 |NW5321004 BOLT, HEX FLANGE M6x12 2
16 |VH0116-12600-0060 CABLE,SEAT 1
17 |VGA001-01016 CIRCLIP 1
18 |VHK027-73401 HOLDER,SEAT LOCK CABLE 1
19 LOCK,SEAT 1
20 |vG0082-17301 COVER,TOOLS BOX 1
21 |NEI001-53040 SCREW,TAPPING,ST4.8x16 2

F09 FUEL TANK Miro130-I11

5—&;
4 —O




<&

¢

No Part No. Description Q'ty Notes Frame No.
1 |TG0003-36100A-0229 TANK,FUEL 1
2 |Nws5321006 BOLT, HEX FLANGE M6x16 6
3 |TG0003-86000A HODLER,FUEL UNIT 1
4 |VGA001-01034 SEAL,FUEL UNIT 1
5 |vGA001-01063 HODLER,FUEL UNIT 1
6 |VHK027-36300A CAP, FUEL TANK 1
7 |TG0003-36005 RING,FUEL TANK PROTECTIVE 1
8 |TG0003-36030D INLET PIPE,FILTER 1
9 |vGA001-01035A FUEL FILTER 1
10 |TG0003-36030C FUEL FILTER PIPE 1
11 |TG0003-36200A COCK,FUEL 1
12 |T10076-36020A PIPE,NEGATIVE PRESSURE 3.5x540 1
F10 FLOOR PANEL |Mirol30-l|l




® 16
-
No Part No. Description Q'ty Notes Frame No.
1 |T10048-17401 FOOT PANEL 1
2 |TG0003-17905 CLIP,SPRING 8
3 |ws326080 BOLT,HEX FLANGE M6x35 2
4 |ws326014 BOLT,HEX FLANGE M6x30 2
5 |T10048-17402 COVER,BATTERY 1
6 [Nws5311311 SCREW,TAPPING, ST4.2x12 2
7 |Ti0048-17405 L.RR.FLOOR PANEL 1
8 |TI0048-17406 R.RR.FLOOR PANEL 1
9 |TG0003-17905 CLIP,SPRING 4
10 |Nw5311311 SCREW,TAPPING, ST4.2x12 4
11 |110048-17407 MAT,RUBBER 1
12 |T10122-17924 COVER,BOTTOM 1
13 |160003-17905 CLIP, SPRING 3
14 |Nw5311311 SCREW, TAPPING 3
15 |Nw5321004 SCREW, TAPPING 4
16 |T10048-17403-** BAR,L.GUARDING 1
17 |T10048-17404-** BAR,R.GUARDING 1
18 |Nw5311314 SCREW,TAPPING, ST4.2x16 8
F11 | BODY COVER [Miro130-111
19.3 19.1 19.2

=—7




@ " | AN
'Q 13
No Part No. Description Q'ty Notes Frame No.
1 |TI0048-17801A-** COVER,L.BODY 1
2 |Ti0048-17811-** COVER,R.BODY 1
3 |TG0003-17905 CLIP,SPRING 4
4 [Nws311311 SCREW,TAPPING, ST4.2x12 4
5 |T10048-17831-** CAP,RR.CENTER UPPER 1
6 [Nws311311 SCREW,TAPPING, ST4.8x12 2
7 |T10048-02007 RING,RUBBER 2
8 [110048-88-0050 TAILLIGHT 1
9 [Nws5311311 SCREW,TAPPING, ST4.8x12 6
10 |T10048-17832-** PLATE,BODY COVER LINK 1
11 |T10048-17881 COVER,CENTER 1
12 |160003-17905 CLIP,SPRING 1
13 |T10048-17882 CAP,CENTER COVER LITTLE 1
14 |Nw5311311 SCREW,TAPPING, ST4.2x12 1
15 |NTBG001-01028 STAY,HOOK 1
16 |Nw5321006 BOLT,HEX FLANGE M6x16 1
17 |TG0003-02099 SLEEVE 1
18 |160003-17304 HOOK,HELMET 1
19.1 [T10048-88104 TAILLIGHT LENSE 1
19.2 |T10048-88111 LIGHT LENSE,RR.R.TURNING 1
19.3 |T10048-88101 LIGHT LENSE,RR.L.TURNING 1
F12 | STAND [Miro130-111




<&

" 4

No Part No. Description Q'ty Notes Frame No.
1 |TI0076-24100A MAIN STAND COMP. 1
2 |TI0066-24002 BUSHING ,MAIN STAND 2
3 |TIX001-01011 SPRING,MAIN STAND 1
4 [TI0066-24001 PIVOT,MAIN STAND 1
5 |Nw5331204 NUT M10x1.25 1
6 |TG0003-23200A SIDE STAND COMP. 1
7 |TG0013-23003A BOLT,SIDE STAND PIVOT 1
8 |ws336205 NUT M8 1
9 |zDG001-24102 SPRINGI,SIDE STAND 1
10 |EI041-53008A 2
F13 | AIR CLEANER |Miro130-111
"w
No Part No. Description Q'ty Notes Frame No.
1 |TI0048-59000C AIR CLEANER 1
2 |Nws5321008 BOLT,FLANGE 6x20 1
3 |[Nws5321006 BOLT,FLANGE 6x16 1
4 [T10058-05002A BREATHE TUBE 1




NEI001-50608

CALMPER,BREATHE TUBE

TG0003-05006

CLIP 11

TG0003-59100

ELEMENT FILTER, AIR

F15

F14 EXHAUST MUFFLER |Mir0130-lll
<*
No Part No. Description Q'ty Notes Frame No.
1 |TI0075-62 MUFFLER COMP.,EXHAUST 1
2 |NTIPO0O1-05301 GASKET 1
3 |NTJV001-05302 NUT,EXHAUST MUFFLER 8x40 2
4 |VHK001-01004A BOLT,FLANGE 10x1.25x40 1
5 |Nw5321062 BOLT,FLANGE 10x1.25x55 1
7 |TI0002-62190 COVER, EXHAUST MUFFLER 1
REAR FENDER Miro130-I11




<

¢

No Part No. Description Q'ty Notes Frame No.
1 |TI0048-17601 MUDGUARD,REAR 1
2 |Nws321006 BOLT,HEX FLANGE M6x16 2
3 |TG0003-17905 CLIP,SPRING 2
4 |VHC997-17170A-0050 RELECTOR COMP.,RR. 1
5 |ws336501 BOLT, HEX FLANGE M5 1
6 |VHK027-17160 REFLECTOR,L. 2
7 |ws336502 BOLT, HEX FLANGE M6 2
8 |TG0003-17006 FENDER,RR. WHEEL 1
9 |ws326010 BOLT, HEX FLANGE M6x25 1
F16 FRAME BODY |Mir0130-lll




<< e | e
¢ *
No Part No. Description Q'ty Notes Frame No.
1 |T10122-37-0229 FRAME COMP. 1
2 |T10082-20100 HANGER SET 1
3 |110082-02631B DAMPER,HANGER 1
4 [1G0003-20002A PIVOT,HANGER FR. 1
5 |Nw5331205 NUT,LOCKING M12x1.25 1
6 |T10082-20001 PIVOT,HANGER RR. 1
7 |Nws331204 NUT M10x1.25 1
8 |T10048-04470-0229 CARRIER COMP.,REAR 1
F17 WIRE HARNESS |Mir0130-lll
-
No Part No. Description Q'ty Notes Frame No.
1 |T10122-77000F WIRE HARNESS 1
2 |TGo003-81 COIL,IGNITION 1
3 |ws313125 SCREW M6x25 1
4 [NTIPO01-80-0038 RELAY,STARTING 1
5 |ws336704 NUT, LOCK HEX 2
6 [T10136-73 SWITCH,IGNITION 1
7 |zbG001-01104 SCREW 2
8 |T10065-02006 STAY,IGNITION SW. 1
9 |Nw5321008 BOLT, HEX FLANGE M6x20 2




10 |zF0014-70 HORN 1

11 |NW5321004 BOLT, HEX FLANGE M6x12 1

12 |TG0087-79 FLASHER 1

13 |zJH001-850001-0090 REGULATOR,RECTIFIED 1

14 |NW5321008 BOLT, HEX FLANGE M6x20 2

15 |Nw5311311 SCREW,TAPPING, ST4.2x12 1

16 |TI0048-82100A CDI UNIT 1

17 |TI0136-78 BATTERY 1
F18 | TOOLS [Miro130
No Part No. Description Q'ty Notes Frame No.

1 |NTIP0O01-31000A TOOLS SET 1




